
VFC Index - Watershed (Plan)

Project Name: Lower Salt Creek WMP

Sponsor: Lawrence Co. SWCD

205j

Contract #: 47451

Kathleen Hagan

2020

12/27/2022

Document Date: 11/15/2022

2009 Checklist

Grant type:

Project Manager:

Fiscal Year:

EPA Approval Date:

Checklist:

Program: Watershed

IDEM Document Type: Plan

Security Group: Public

County:

Cross Reference ID:

Comments:

Plan Type: Watershed Management Plan

Additional WMP Information

IDEM Approval Date: 11/15/2022

Lawrence

83084208

Monroe; Jackson

HUC Code: 05120208  Lower East Fork White



 LOWER SALT CREEK WATERSHED MANAGEMENT PLAN 

JACKSON, LAWRENCE AND MONROE COUNTIES, INDIANA 

20 DECEMBER 2022 

 

A PROJECT OF THE 
LAWRENCE COUNTY SOIL AND WATER CONSERVATION DISTRICT 
[...]
structure, soil consistency, depth to limiting layers, and depth to seasonal high water table, are utilized 
to determine suitability for on-site septic treatment. Septic tanks require soil characteristics that allow 
for gradual movement of wastewater from the surface into the groundwater. A variety of 
characteristics limit the ability for soils to adequately treat wastewater. High water tables, shallow soils, 
compact till, and coarse soils all limit soils abilities in their use as septic tank absorption fields. Specific 



Lower Salt Creek Watershed Management Plan  20 December 2022                                               
Lawrence and Monroe Counties, Indiana 

    
ARN #47451  Page 19      

 
 

system modifications are necessary to adequately address soil limitation; however, in some cases, soils 
are too poor for treatment and therefore prove inadequate for use in septic tank absorption fields. 
 
Until 1990, residential homes located on 10 acres or more and occurring at least 1,000 feet from a 
neighboring residence were not required to comply with any septic system regulations. In 1990, a new 
septic code corrected this loophole. Current regulations address these issues and require that individual 
septic systems be examined for functionality. Additionally, newly constructed systems cannot be 
placed within the 100-year floodplain and systems installed at existing homes must be placed above the 
100-year flood elevation. However, many residences grandfathered into this code throughout the state 
have not upgraded or installed fully functioning systems (Krenz and Lee, 2005). In these cases, septic 
effluent discharges into field tiles or open ditches and waterways and will likely continue to do so due to 
the high cost of repairing or modernizing systems ($4,000 to $15,000; ISDH, 2001). Lee et al. (2005) 
estimates that 76,650 gallons of untreated wastewater per system is expelled in the state of Indiana 
annually. The true impact of these systems on the water quality in the watershed cannot be determined 
without a complete survey of systems. 
 
The NRCS ranks each soil series in terms of its limitations for use as a septic tank absorption field. Each 
soil series is placed in one of three categories: severely limited, moderately limited, and slightly limited. 
Some soils are also unranked. Severe or very limited limitations delineate areas whose soil properties 
present serious restrictions to the successful operation of a septic tank tile disposal field. Using soils 
with a severe limitation increases the probability of the system's failure and increases the costs of 
installation and maintenance. Areas designated as having moderate or somewhat limited limitations 
have soil qualities which present some drawbacks to the successful operation of a septic system; 
correcting these restrictions will increase the system's installation and maintenance costs.  Slight 
limitations delineate locations whose soil properties present no known complications to the successful 
operation of a septic tank tile disposal field. Use of soils that are rated moderately or severely limited 
generally require special design, planning, and/or maintenance to overcome limitations and ensure 
proper function.  
 
Watershed stakeholders are concerned about the lack of maintenance associated with septic tanks, the 
use of soils that are not suited for septic treatment, and the presence of straight pipe systems within 
the watershed. These concerns are exacerbated by the fact that severely limited soils cover essentially 
the entire watershed (Figure 11). Nearly 88,077 acres or 68% of the watershed is covered by soils that 
are considered very limited for use in septic tank absorption fields.  Nearly 37,696 (29%) acres are 
somewhat limited meaning that these soils are generally suitable for septic systems. The remaining 
4,480 acres (3.4%) not rated for septic usage as it is not generally industry standard to install a septic 
system in these geographic locations. 
 



Lower Salt Creek Watershed Management Plan  20 December 2022                                               
Lawrence and Monroe Counties, Indiana 

    
ARN #47451  Page 20      

 
 

 
Figure 11. Suitability of soils for septic tank usage in the Lower Salt Creek Watershed.   
 
Septic systems that are properly designed and maintained should not serve as a source of 
contamination to surface waters. However, septic systems do fail for a variety of reasons. Common soil-
type limitations which contribute to failure are: seasonal high water tables, compact glacial till, 
bedrock, coarse sand and gravel outwash and fragipan. When these septic systems fail via surface 
breakouts or due to inadequate soil filtration there can be adverse effects to surface waters due to E. 
coli, nitrate, and total phosphorus (Horsely and Witten, 1996). Septic systems contain all the water 
discharged from homes and business and can be significant sources of pathogens and nutrients. 
 



Lower Salt Creek Watershed Management Plan  20 December 2022                                               
Lawrence and Monroe Counties, Indiana 

    
ARN #47451  Page 21      

 
 

A comprehensive database of septic systems within the Lower Salt Creek Watershed is not available. 
However, the Monroe County Health Department maintains a list of septic discharge complaint 
properties (Figure 12). In total, 58 properties within the Lower Salt Creek Watershed are listed. 
Additionally, 41 lift stations and 12 campgrounds with holding tanks are present in the Lower Salt Creek 
Watershed. To cover the entire Lower Salt Creek Watershed and based on the IDEM TMDL for the 
Lower Salt Creek Watershed, the rural population of the watershed was calculated to obtain a general 
representation of the number of systems. It is assumed that the numbers of septic systems in the 
subwatersheds are directly proportional to rural household density. Based on IDEM’s estimates, more 
than 39,900 individuals live in rural residences within the Lower Salt Creek Watershed. Those located 
on Group C and D soils have slow infiltration rates with finer textures and slow water movement and are 
of higher concern for septic system maintenance issues.  
 

 
Figure 12. Potential wastewater sources in the Lower Salt Creek Watershed.  
Source: Monroe County Health Department. 
 
2.6.2 Wastewater Treatment  
Several facilities which treat wastewater and are permitted to discharge the treated effluent are 
located within the watershed. These facilities are regulated by National Pollution Discharge Elimination 
System (NPDES) permits. These include several wastewater treatment plants ranging in size from 
small, local plants to larger, publicly-owned facilities, and school facilities. In total, 11 NPDES-regulated 



Lower Salt Creek Watershed Management Plan  20 December 2022                                               
Lawrence and Monroe Counties, Indiana 

    
ARN #47451  Page 22      

 
 

facilities are located within the watershed (Figure 13). Wastewater treatment plant septage sludge is 
applied to approximately 890 acres of the Lower Salt Creek Watershed (Figure 14). Table 5 details the 
NPDES facility name, activity, and permit number. More detailed information for each wastewater 
facility is discussed below. 
 

 
Figure 13. NPDES-regulated facilities in the Lower Salt Creek Watershed.  
 
  



Lower Salt Creek Watershed Management Plan  20 December 2022                                               
Lawrence and Monroe Counties, Indiana 

    
ARN #47451  Page 23      

 
 

Table 5. NPDES-regulated facility information.  
Map ID NPDES ID Facility Name Volume (MGD) 

1 IN0001368 INDIANA LIMESTONE MCMILLAN MIL 0.09 
2 IN0003573 G.M. CORP., POWERTRAIN DIV. 0.35 
3 IN0023981 OOLITIC MUNICIPAL STP 0.18 
4 IN0035718 BLOOMINGTON S (DILLMAN ROAD) 15 
5 IN0038920 BRIARWOOD SUBDIVISION 0.037 
6 IN0042617 CAMP INDI-CO-SO 0.01 
7 IN0045187 SOUTH CENTRAL RSD CASLON WWTP 0.30 
8 IN0053741 NEEDMORE ELEMENTARY SCHOOL 0.01 
9 ING080065 KIEL BROS. OIL CO., INC. 0.00 

10 ING490057 INDIANA LIMESTONE, JOYNER MILL 0.00 
11 IN0062154 PEDIGO BAY WWTP 0.022 

 
2.6.3 Municipal Wastewater Treatment  
In the relatively urban Lower Salt Creek Watershed, there are eight wastewater treatment facilities 
located within and discharging to Salt Creek or a tributary including Bloomington’s Dillman Road 
WWTP, South Central RSD Caslon WWTP, Briarwood subdivision, Crest Golf Community WWTP, 
Oolitic WWTP and Camp Indi-co-so as well as the Needmore Elementary School and four corporate 
dischargers (Figure 14). None of these facilities possess combined sewer overflows. 
 



Lower Salt Creek Watershed Management Plan  20 December 2022                                               
Lawrence and Monroe Counties, Indiana 

    
ARN #47451  Page 24      

 
 

 
Figure 14. Wastewater treatment plant service areas, sanitary sewer overflow locations and dense 
unsewered housing within the Lower Salt Creek Watershed. 
 
The Town of Oolitic currently operates a Class I, 0.35 MGD extended aeration treatment facility 
(Publicly Owned Treatment Works) consisting of an influent splitter box, two bar screens, two activated 
sludge treatment units with anoxic zones, two secondary clarifiers, ultraviolet light disinfection, and an 
effluent flow meter. Bio-solids are stored in an aerobic digester prior to disposal. The collection system 
is comprised of 100% separate sanitary sewers by design with one Sanitary Sewer Overflow (SSO). 
 
The City of Bloomington (Dillman Road) currently operates a Class IV, 15.0 MGD (million gallons per 
day) wastewater treatment facility (Publicly Owned Treatment Works) with a peak design flow of 30.0 
MGD. Flow equalization is accomplished via a 43-million-gallon capacity flow equalization basin with 



Lower Salt Creek Watershed Management Plan  20 December 2022                                               
Lawrence and Monroe Counties, Indiana 

    
ARN #47451  Page 25      

 
 

four floating aeration units. Flows to the equalization basin are controlled by a plant pump station. 
Return of flows to the plant are controlled by a drain using an electronic flow control valve with a flow 
meter. The facility also has influent and effluent flow measurement, two aerated rectangular grit 
chambers, two mechanically cleaned bar screens, six single-stage aeration units with step feed 
capability and coarse bubble diffusers, six circular center feed secondary clarifiers, four mixed media 
filters, a backwash tank, phosphorus removal equipment, and sodium hypochlorite disinfection and 
sodium bisulfite dechlorination. Solids handling includes two aerobic digesters, two gravity belt 
thickeners, two belt filter presses, seventeen sludge drying beds, one covered storage pad, a sludge 
monofill, and two solids storage lagoons. The collection system is comprised of 100% separate sanitary 
sewers by design with eleven Sanitary Sewer Overflow (SSO) points. 
 
Briarwood Subdivision currently operates a Class I, 0.037 MGD extended aeration treatment facility 
(Publicly Owned Treatment Works) consisting of an aeration tank, an effluent clarifier, an ultraviolet 
light disinfection unit, post aeration, and an effluent flow meter. Final solids are hauled off-site by a 
licensed contractor. The collection system is comprised of 100% separate sanitary sewers by design 
with no overflow or bypass points. 
 
Camp Indi-Co-So currently operates a Class I, 0.010 MGD extended aeration treatment facility 
(Semipublic facility) with a bar screen, aerobic digestion, settling, effluent chlorination, a terminal 
lagoon, and an effluent flow meter. The collection system is comprised of 100% separate sanitary 
sewers by design with no overflow or bypass points. 
 
The South Central Regional Sewer District currently operates the Caslon Wastewater Treatment Plant 
(Semipublic facility), a Class II, 0.3 MGD extended aeration treatment facility consisting of three 
package type extended aeration units with a 1.0 million gallon equalization basin, post aeration, 
ultraviolet light disinfection, and effluent flow measurement. The collection system is comprised of 
100% separate sanitary sewers by design with no overflow or bypass points. 
 
Needmore Elementary School operates a Class I, 0.009 MGD extended aeration package treatment 
facility consisting of a bar screen, a 6,000-gallon flow equalization basin, a 12,000 gallon aeration basin, 
a 900 gallon sludge holding tank, a 1,500 gallon secondary clarifier tank, ultraviolet lights and intensity 
meter, a flow meter, two 9,000 gallon polishing tanks and a lift station to Outfall 001. The collection 
system is comprised of 100% separate sanitary sewers by design with no overflow or bypass points. 
 
Stone Crest Golf Community Wastewater Treatment Plants currently operates a Class I, 0.04 MGD 
extended aeration treatment facility (Semipublic facility) consisting of a flow equalization tank, a 
comminutor, a sludge holding tank, an aeration basin, two secondary clarifiers, ultraviolet light 
disinfection, post aeration, and a flow meter. Final solids are hauled off-site by a contract hauler. The 
collection system is comprised of 100% separate sanitary sewers by design with no overflow or bypass 
points. 
 
The Pedigo Bay Wastewater Treatment Plant operates a Class I, 0.022 MGD extended aeration 
package-type treatment facility consisting of a surge tank, an aeration chamber, clarifiers, a sludge 
holding tank and return system, ultraviolet light disinfection, and post aeration which drains from the 
watershed into Lake Monroe. Biosolids are hauled off site. The collection system is comprised of 100% 



Lower Salt Creek Watershed Management Plan  20 December 2022                                               
Lawrence and Monroe Counties, Indiana 

    
ARN #47451  Page 26      

 
 

separate sanitary sewers by design, with no overflow or bypass points. Pedigo Bay is not included in 
Figure 13 as it is located upstream of the Lower Salt Creek watershed and discharges into Lake Monroe. 
 
Table 6 details permit compliance issues for wastewater treatment plants in the Lower Salt Creek 
Watershed. As noted in the sanitary sewer overflow section below, the City of Bloomington, Town of 
Oolitic and City of Bedford are working with IDEM to address on-going compliance issues. 
 
Table 6. Permit compliance notes for wastewater treatment plans in the Lower Salt Creek 
Watershed. 
Facility Compliance Issues Parameter 
Oolitic WWTP/STP No violation -- 

Bloomington S. Dillman Road In violation 

Chlorine (monthly and daily 
average, 2016, 2019) 

TSS (weekly average, 2016, 
2019) 

Briarwood Subdivision WWTP Potential violation 
Ammonia (weekly average, 

2013) 
Camp Indi-Co-So No violation -- 
South Central RSD Caslon Potential violation TSS (monthly average, 2015) 
Needmore Elementary School No violation -- 

Stone Crest Golf Community 
WWTP 

In violation 

E. coli (daily, 2017) 
Ammonia (weekly and monthly 

average, 2012-Present) 
Chlorine (daily and monthly 

average, 2012-Present) 
TSS (weekly average, 2016, 

2020) 
Pedigo Bay WWTP No violation -- 
 
2.6.4 Sanitary Sewer Overflows 
According to U.S. EPA, sanitary sewer systems collect and transport domestic, commercial, and 
industrial wastewater and limited amounts of stormwater and infiltrated ground water to treatment 
facilities for appropriate treatment. Sanitary sewers are different than combined sewers, which are 
designed to collect large volumes of stormwater in addition to sewage and industrial wastewater. 
Occasionally, sanitary sewers will release raw sewage resulting in a sanitary sewer overflow (SSO). EPA 
estimates there are at least 23,000 to 75,000 SSOs per year in the United States.  
 
SSOs are unintentional and illegal discharges of raw sewage from municipal sanitary sewers. SSOs 
discharge E. coli to waterbodies and may occur due to:  

• Severe weather resulting in excessive runoff of storm water into sewer lines  
• Blockages  
• Improper operation and maintenance  
• Malfunction of lift stations  
• Electrical power failures  
• Vandalism  



Lower Salt Creek Watershed Management Plan  20 December 2022                                               
Lawrence and Monroe Counties, Indiana 

    
ARN #47451  Page 27      

 
 

 
Overflows in the sanitary sewer system or in a sanitary portion of a combined sewer system are 
expressly prohibited from discharging at any time. Should any release from the sanitary sewer system 
occur, the permittee is required to notify the IDEM Compliance Data Section within 24 hours (oral) and 
within 5 days (written). There are three SSO systems in the Lower Salt Creek Watershed – the City of 
Bloomington’s Dillman Road wastewater treatment plant, the Town of Oolitic Wastewater Treatment 
Plant and a portion of the City of Bedford wastewater treatment plant (Figure 14;Table 7). 
 
Table 7. Sanitary sewer overflows in the Lower Salt Creek Watershed. 
Facility Name Permit Number Type Outfall Number 
Bloomington-Dillman Road WWTP IN0035718 Man hole 004 
Bloomington-Dillman Road WWTP IN0035718 Man hole 014 
Bloomington-Dillman Road WWTP IN0035718 Man hole 019 
Bloomington-Dillman Road WWTP IN0035718 Man hole 064 
Bloomington-Dillman Road WWTP IN0035718 Man hole 068 
Bloomington-Dillman Road WWTP IN0035718 Man hole 069 
Bloomington-Dillman Road WWTP IN0035718 Man hole 072 
Bloomington-Dillman Road WWTP IN0035718 Man hole 073 
Bloomington-Dillman Road WWTP IN0035718 Man hole 035 
Bloomington-Dillman Road WWTP IN0035718 Man hole 002 
Bloomington-Dillman Road WWTP IN0035718 Man hole 066 
Bedford WWTP IN0025623 Lift station 002 
Bedford WWTP IN0025623 Lift station 008 
Bedford WWTP IN0025623 Lift station 009 
Oolitic WWTP IN0023984 Lift station 002 
 
City of Bloomington-Dillman Road Wastewater Treatment Plant 
The City of Bloomington transports wastewater to the City of Bloomington-Dillman Road WWTP. The 
collection system is comprised of 100% separate sanitary sewers by design with eleven SSO points. The 
SSO locations have been identified and prohibited in the facility’s permit.  The City developed an 
Agreed Order in 2005 which aims in part to address the system’s SSOs. According to the Agreed Order, 
the SSO Elimination Plan will identify corrective actions necessary to eliminate sanitary sewer 
overflows from the wastewater collection system and create a schedule for the completion of such 
actions. The SSO Elimination Plan scope includes:  

• Attending meetings with the City of Bloomington Utilities (CBU) and IDEM to discuss the 
proposed Project Plan that will become the basis for the development of the SSO Elimination 
Plan  

• Reviewing and summarizing previous relevant studies and sewer work performed to date for 
inclusion into the Plan, in addition to summarizing the historical SSO data and showing trends 
versus precipitation  

• Using hydraulic sewer modeling software to estimate collection system hydraulic capacity. 
Tabulating wet weather SSO frequency, duration, and estimated volume for multiple levels of 
control  



Lower Salt Creek Watershed Management Plan  20 December 2022                                               
Lawrence and Monroe Counties, Indiana 

    
ARN #47451  Page 28      

 
 

• Meeting with CBU staff to prepare an agenda to set and meet goals for public participation  
• Coordinating with CBU’s financial and rate consultant regarding financing for corrective action 

projects  
• Preparing a draft report summarizing findings and recommendations  

 
City of Bedford Wastewater Treatment Plant 
The collection system is comprised of 100% separate sanitary sewers by design with nineteen SSO 
points. While this facility and main outfall are located outside of the Lower Salt Creek watershed, three 
of the SSO points fall within the watershed. In 2014 the City of Bedford developed a Sewer Master Plan 
that aims at addressing SSOs. The proposed projects are divided between two major sewersheds 